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Report ID
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A 5 IA: US3000C
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Applicant Pylon Technologies Co., Ltd.
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Rk e
TEST REPORT
e gp L,
i i 5 - 20230806J24890-2
Report ID
ﬁﬁlgff\: %E%%EE/TE Fﬁlﬁ *i‘ : *le PY
Sample Name Rechargeable Lithium-ion Battery Trade Mark ‘:‘ I'ONTECH
TSR US3000C FEIRES: FELF
Model/Type 48V 74Ah 3552Wh Sample status Good
T AL L HFIRBEREVE R B A A PR 2 7]
Applicant Pylon Technologies Co., Ltd.
Hitik: TR AR BT X RV = R bl X AH 2 #6887 #7355
Applicant Address | No. 73, Lane 887, Zu Chongzhi Road, Zhangjiang Hi-Tech Park Pudong, Shanghai 201203, China
il P - TLI3IRBEREERHE A TR 2 7]
Manufacturer Pylon Technologies Co., Ltd.
Hitik: TL75E AL TR T #8505 585 75
Manufacturer Plant 8, No0.505 Kunkai Road, JinXi Town, Kunshan City, Jiangsu Province, PEOPLE’'S
Address REPUBLIC OF CHINA
DA HAZEZR A P ARA PR A 7]
Test Lab CQC Intime Testing Technology Co., Ltd
btk - SN R AT R X R KIE 13685
Lab Address No0.1368 Wuzhong Dadao Rd., Wuzhong Economic Development Zone, Suzhou, Jiangsu.
1 Ry 7 4 y » — v o y A5/ -
AL WA E GRIARETM) $-LhRIEIT15538.37
b UN "Manual of Tests and Criteria”, ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3
pecification
R H R ARG SRl philis ShKEER: BRIE: b sRmlcR
Test It(;m ) Altitude Simulation, Thermal Test, Vibration, Shock, External Short Circuit, Crush, Overcharge,

Force Discharge

HEFEH . 2023-08-23

Receiving Date

SERUET ] 2023-11-17
Completing Date

G e PR i A5 B bR v SR

Conclusion The Submitted Sample(s) Meet the Requirement of the Standard.

LA - HEGIRE: 20£5°C

Test Condition Ambient temperature

WiH - .

Engineer FH)E % <

%

Auditor b /(‘:F j,{é

s Data of issue

Approver BEIEL {;.li_ A 2023-11-17
ITC-4-B-B029-A1 2021-08-17
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R iR
Description of the sample
ks 5 FE g PR
Test Item Sample No. Sample State
~ FADFABCENEA, e HIRS
B1~ B2 : X
At first cycle, in fully charged states
T1~T5
- F25NABCEEI G, AT BRE
B3~ B4 L
After 25 cycles ending in fully charged states
- AN FEHOEEIA, 50% BT E A BRAS
C1~-C5 . . .
At first cycle at 50% of the design rated capacity
T6
C6-C10 P25ANFEMIEIRIG, 50%UEH A ARk
After 25 cycles ending at 50% of the design rated capacity
~ FADABCENEA, TEaR RS
B5~ B6 : .
At first cycle, in fully charged states
T7
~ F2NABCAEI G, EERBRE
B7~ B8 o
After 25 cycles ending in fully charged states
LA N > 4 S o > R
C11~C20 5!31 (N EE»TEHy 71:%73& HRZS
At first cycle, in fully discharged states
T8
C21-C30 F25A TG, SEABOLIRES
After 25 cycles ending in fully discharged states
#TE
Remarks

1, ZFEs AR B A

This sample is large battery

2, RUHIEIF" i 55 %5 ~20200806J20965-2 1 (1177 i (%5 US3000C) R AR AR A AR
ZEANE, ARRHERRI PR N -ERRIEITL, JERE NEARIETL, SRR . H

. IR BRI, TERE AT I, U 51 0 2% 5 7920200806320965-2 114k 7 TRk 15
I} /] 52020.08.27-2020.09.27 .

The product applied for this time is the same as the product in report number 20200806J20965-2
(model: US3000C),Only the test standard version and label are different, the test standard version of
this application is ST/SG/AC.10/11/Rev.7/Amend.1, original reportis ST/SG/AC.10/11/Rev.6/Amend.1.
The test items, purpose, test procedures and requirements for the samples are the same ,testing is not
required. The test data is cited from 20200806J20965-2, Original report datet is 2020.08.27-
2020.09.27..

ITC-4-B-B029-A1 2021-08-17
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FEmEARFR
Sample Fundamental Parameters
15 H B 15 B
Iltem Parameters Iltem Parameters
HIE A B (AN) 74 FRFRHLE (V) 48
Rated capacity(Ah) Nominal voltage(V)
WUk LR — /N (Wh) 3550 Fe BRI LR (V) 5475
Watt-hour rating(Wh) Limited charge voltage(V) '
. Bl 32 4 2
Charge current(a) 90 Maximum continous charging 90
9 current (A)
F UL (mA) 3700 JHLFEL LR (A) %
End charge current(mA) Discharge current(A)
2R R (V) 205 P S (D) 20
End of discharging voltage (V) ' Cell numbers(pcs)
KB (A) %0 b 5 0 5 PEITM
Maximum discharge current(A) Model of cell
Hu 57 R (AN) a7 it A 517 X 2P15S
Capacity of cell(Ah) Permutation of cell
olAFEE ©218mm ol <18mm
N . Cylindrical®=18mm Cylindrical®<<18mm
A AR y Y
Shape of cell oW Wi o4l
Prismatic Pouch Cell Button Cell
ITC-4-B-B029-A1 2021-08-17
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R R A

Photos of Sample

FE 5B F (Sample photograph) -1

Joe] nnnnnnnnnnnnnnnnnnnnnnn L

7:

FE 5L & A (Sample photograph) -2

P Ay
3
Tl el Lt RN NAN AN NIRRT nm TN
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R R A

Photos of Sample

FE 5 B F (Sample photograph) -3

FESL & A (Sample photograph) -4

ITC-4-B-B029-A1 2021-08-17
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R R A

Photos of Sample

FE 5 B F (Sample photograph) -5

)

> 5 % 4 ¥

{ 'J;::lzah‘ﬂ?nmnnuun?wmq)ucuux{nn‘m:t}@sts:u:
s i T A TET TR E

FE 5L & A (Sample photograph) -6

ITC-4-B-B029-A1 2021-08-17
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R R A

Photos of Sample

FE 5 B F (Sample photograph) -7

FE 5 B F (Sample photograph) -8

 a
Q & Manual Registration
oJ PYLON T ECI
IFpP/13/141/238/[(2P5S)3S]M/0+50/95
Product Name : Rechargeable Li-ion Battery
Model: uUsS3000C
Part Number: 11US3000ZZA-00011
Rated Energy/Capacity: 3.552kWh/74Ah
Nominal Voltage: 48V
Charge Voltage: 52.5~53.5V
Nominal/Maximum current: 37A/90A
Protection Class: |
IP Rating: IP20
Date of Production : 2023-06-15
Short Current/Duration time: <4000A/2ms UK g
Seria IHIﬂll\\IIIIIlIIHWI\H\IIIIIH\IIHIWIII!I Pylon Technolages Co. Ld
Number: Y230508C3008118 No. 73, Lane 887,Zu Chongzhi Road,Shanghai, 201203,China
www.pylontech.com.cn

ITC-4-B-B029-A1

2021-08-17

T AT E



Report ID: 20230806]24890-2

Page 8 of 24

R R A

Photos of Sample

R 25 (Label difference)

J5ifks5 (Original report)

AR (This report)

ITC-4-B-B029-A1
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FATEZRAT AR TR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

For N &5 SR
Test results
%K 38.3.4.15 FEMRAR
Clause 38.3.4.1 Altitude simulation
TASG: Byt RN B b 2H B AE TR 5T e T 11,6 T MR 3R 505 2 (20 + 5°C) R E D6/
W0 R i

Test Procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature(20+5°C).

AR A AR AR A KR E L B F A/ 00l F S Y

BRZER | 900%, i & 112k BR1E0.1%)
Test No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test

requirement cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

Mass loss limit 0.1%.

KA | AR AL AN AR, AE K, BAREEEE LR L

Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 1.
g5

Pass/Fail P
Conclusion

ITC-4-B-B029-A1 2021-08-17
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FATEZRAT AR TR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

(oRIESES
Test results
K 38.3.4. 2R F ALK
Clause 38.3.4.2 Thermal test
TR I6 FEL AT H YA B S PR IR 25 T 72 £ 2°CI S P A A /D 6/, 126 FEAE R
TS T-40 + 2°CI 56 AT T AEIE D6/ o P AR i i il 52 -2 T (1) g KSR (18] (8] B 930
oyt SRR EE VT, ILSERI0IK, HAE R BT e F vt A e i 24 AE A BRI (20 +
5°C) T A7 24/ .
WA TR | TR B et R et 2H, 5% R T W i e P ) 2520 R 127N
Prozizture Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to -40+ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20 5°C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.
| NI AN AR AR AN K (NIASE R ) LR AN/ TG LR (K
TRZEER | 90%, J5i & 45126 FRAE0.1%)
Test

requirement

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

Brmas R | AR, AT AR AR ANE K BRI 2
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 2.
g5
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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Test results
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FATEZRAT AR TR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

=5
%K
Clause

38.3.4.3 #EEhAK:

38.3.4.3 Vibration

bR rwa
Test
Procedure

R AN BB K T TR &, (R R AN Be it B IR AR TR LABUA BEHER A 18 R 5) .
RN ETZITE, X EURE A N 7THZEI200Hz, F[RIEI7HZ, P52 15550,

X HRI /NS A . AT HzF4s, fREFLgn MIs R IdE, B EIARIAF|18 Hz, )5
BIRIERFFTE0.8 Z K (ERFE1.6 Z=K), JHI AR H 2 i KN ik 218 gn (R 2N
50 Hz). Hf i Kb fE R FF7E8 gn B3 Z1E 1 #1200 Hz.

YRR IR IWTHZITER, REFL gn BRI E, B RPFRIAF|18Hz, AR5 I IRIE
TRFFFEO.8 2K (EMmFE1.6 2K), FHHY IR B 25 A IE A F|2 gn (L1925
Hz). F e Khnid R FFAE2 gn B 255415 i1 $]200Hz.

X ARB AR = AN HAH T B F 22 T AR — DT R R AT 120K, B 3/
o Herpr—ANIRB) J7 17 06 251 i 1] L

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes.

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8 mm(1.6 mm total excursion ) and the frequency
Increased until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is Increased to 200 Hz

For large batteries: from 7HZ to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the frecuency increaseditil a peak
acceleration of 2 gn ocroxmmately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200Hz

This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular

mounting positions of the cell. One of the directions of vibration must be perpendicular to the teminal
face.

Test
requirement

A AT AR AR AZE KBS F b R T B R AN /N 03X R
90%, Jii &1 5kFR1E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

KA | AR AW AR AR AE K, BAAREERETE WLR3
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 3.
g5
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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FHNTEZRA N AR R 2 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

EE|
%K
Clause

38.3.4.4 iR
38.3.4.4 Shock

bR rwa
Test
Procedure

A6 FE b AT Rt 2H P M [ S B T AR R L B, SRS I I A R T 2
T o
A BN 52 e K INIE FE 150 gn AHBK R SEIN (8] 6 Z2 R0 A~ 1R sZip iy o KB it i
252 F KN ES0 gn MK h #2811 Z AP 1 1R 5% o

| 100850

IV L LIy 150gn (E

mass

HHIECMED B IESR I B T, Bk
[ 30000

WIEFSE 6 SERD, SO LA T RIS 50gn (SRS
e

55 L AL A = T A L M 2207 B 157 1158 = Vb, BRI
A= g, BT 18 Yo,

)
HYECIMED K

mass

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will

support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6

milliseconds. Altematively, large cells may be subjected to a half-sine shock acceleration of 50 gn and

pulse duration of 11 milliseconds.

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150 gn (or
—_—

| 100850
( )
Acceleration(gn )= , which is smaller) and pulse duration of 6 milliseconds. Large
batteries shall be subjected to a half-sine of peak acceleration of 50 gn (or Acceleration(gn )=
e

[ 30000

| mass i . . -
N , Which is smaller) and pulse duration of 11 milliseconds.
Each battery shall be subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the battery for a total of 18
shocks.

mass

BORER
Test
requirement

A AN AR AR AZE KBNS H b R T B R AR /N 03X R
90%, Jii &1 5kFR1E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

RAER | AR AW ARE . AR AE K, BAREEETE R4
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 4.
thik
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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FHNTEZRA N AR R 2 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

(RIEREES
Test results
%K 38.3.4.5 ShMERAE B
Clause 38.3.4.5 External short circuit

FEL R F L 2H 1) A0 52 iR FE AR B AES7+4°C S, FEMLIR FE T 0 b i AT AN A B, AR
SPEAERNNT0.1Q, FFERAEE AL AP SE IR Rl VE 357+4°Cn /0 [ 4R 2R A0 hy KT
KA, Ahreili B i 106 o o S 1 B e T I ) — 0 22— R ORI T8

e o | [Ho FI E AL R ER B AT AL

ilEnw The cell or battery to be tested shall be temperature stabilized so that its external case temperature

Proziséture reaches 57+4°Cand then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57 +4°C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C. In the case of the
large batteries, has decreased by half of the temperature increase observed during the test and
remains below that value. The cell and battery must be observed for a further six hours for the test to
be concluded.

fifiﬁf* IR EARREILLT0°C, k. AR, B K.

es
requirement | External temperature does not exceed 170°C. No disassembly, no rupture and no fire.
Kol B HPFEIREAEILL170°C, ANfilfhk. AR, AE K, BAREHE LIRS
WAONEH

Testresults | External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is

shown in Annex 5.
ghik
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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FHNTEZRA N AR R 2 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

EE|
%K
Clause

38.3.4.6 E/HTE

38.3.4.6 Impact/Crush

M0 R
Test
Procedure

offidy GEMTEHAAANT18.02Z KK BT HD
Impact(applicable to cylindrical cells not less than 18.0 mm in diameter)
Y FE S I B TP L, B — EARN15.8mm=0. Imm AN A0 B B RCAE R Pty — 3R
9.1Kg+0.1KgHJEHEM61 + 2.5 cmm [ % FalAE b BT it sz i iy,  HACHI R 47
TR HLEE BT SR R A F b D R AR 15.8mmigiE . B ik L — kg,
CER AN e B ne v
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm
diameter stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass
is to be dropped from a height of 61 £ 2.5 cm on to the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm = 0.1mm diameter curved surface lying

across the centre of the test sample. Each sample is to be subjected to only a single impact. The
battery must be observed for a further six hours for the test to be concluded.

B R CEH TR, R, il /41 Bib M B AR/ T-18.0 2 K (1) AT TE Hilth)

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diammeter

W R IR BAE PP 35, BY R /B R, s R 298 1.5em/s. 3% I RF 4L ik
17, HEMBCLF =M —: (@M )5k 3 13kN+0.78KN; (b) H it 1 FE & T B 22
/1>100mV;(c) B ith A2 T 1A 3| J5 46 J5 FE 1500%Ek DL b o ARAT T A8 2 Fi il 2 M A 0 P — T it
JE o A AT F L S AT SE R TRt o R TR FEIB S AN 5 Ak 2 L) 7 Rl R . AN
FE L R — g e, Al 2B S eh 45 i o

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached. (a) The applied force reaches 13 kN + 0.78 kN; (b) The
voltage of the cell drops by at least 100 mV; or (c) The cell is deformed by 50% or more of its original
thickness. A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the
crush force shall be applied perpendicular to the longitudinal axis. Each test cell or component cell is to

be subjected to one crush only. The battery must be observed for a further six hours for the test to be
concluded.

BORER
Test
requirement

Shocil EAEIL170°C, Ak AR, A% K.

External temperature does not exceed 170°C.. No disassembly, no rupture and no fire.

(RIERE S

Test results

ShFeim FEANEIE170°C, AMilfh. AR AE K, BAREEETE I K6
External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 6.

g
Pass/Fail
Conclusion

P

ITC-4-B-B029-A1
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FHNTEZRA N AR R 2 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

(SRIERES
Test results
K 38.3.4.7 TEFH
Clause 38.3.4.7 Overcharge
78 FEL FEL I A0 202 ) X P R 1 i R 2 70 FE TR T P £ o X6 ) B /D L PR N A
(a) il pe 47 (1) 78 L H e AN I 18 VIR, 56 1) g /) B S R D 2485 T L ) e K 7
RO EON22 VB EUNE s (b)) G i A 1 78 f I 18 VIS, 156 A 3/
LR N e RS LR L. 245 o 1006 N AE PRSI S T AT o REAT IR R N ] B 0 24 /)N
WRRPER | . 725 78 PG5 UG SRR FL I 7 K
Test The charge current shall be the twice the manufactures recommended maximum continuous charge
Procedure current. The minimum voltage of the test shall be follows:(a)When the manufactures recommended
charge voltage is not more than 18V, the minimum voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or 22V.(b)When the manufactures recommended charge
voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge
voltage.Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
The test sample shall be observed for a further 7 days.
SpTS
BRER | s, Rk
; No disassembly, no fire.
requirement
REs R | AR AR, BAREEEE W RT
Test results No disassembly, no fire. Test data is shown in Annex 7.
g5
Pass/Fail P
Conclusion

ITC-4-B-B029-A1
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FATEZRAT AR TR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

(RIS
Test results
K 38.3.4.8 BRI
Clause 38.3.4.8 Forced discharge
HVBEIR SIS T 512V B IR SR s, DL A it 36 o 40 1) B KRR S0 FIR R
W46 HL IR R ) B
W — AN IRVINFI Ty 25385 P P BEL A7 880 5 A Fh it DA S VAR PR ER B DA SRAS R 11 T8 Pl PR
‘ A LT R A TS P I T N 4 LB 5 B ok DA AR 5 a0 FELARL o 7 R ) T8 P 45 RS R 548
MWECPIR | K7 K.
Test Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
Procedure power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere). The test sample shall be
observed for a further 7 days.
BRER | ik, A
. No disassembly, no fire.
requirement
KR | AR ANE K BARSEE VE LR 8
Test results No disassembly, no fire. Test data is shown in Annex 8.
g5
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

L & ALK
Annex 1. Altitude Simulation
R R ARE AT KA AR5 WK G OCV2/ REMR P
Sample Before test Before test After test | After test OCV, Mass Loss = "
No. OCV; (V) M: (kg) oCV2(V) | Mz (kg) (%) (%) emarks
Bl 50.84 31.90 50.83 31.90 99.98% 0.000% -
B2 49,99 31.89 49,98 31.89 99.98% 0.000% -
B3 50.76 31.92 50.75 31.92 99.98% 0.000% -
B4 50.74 31.90 50.72 31.90 99.96% 0.000% -
URElE
Blank
below
ITC-4-B-B029-A1 2021-08-17
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CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

Pt 2R 238 B 158
Annex 2. Thermal test
R R ARE AT KA AR5 WK G OCV2/ REMR Ay
Sample Before test Before test After test | After test OCV, Mass Loss = "
No. OCV; (V) M: (kg) oCV2(V) | Mz (kg) (%) (%) emarks
Bl 50.83 31.90 50.01 31.88 98.39% 0.063% -
B2 49,98 31.89 49.90 31.88 99.84% 0.031% -
B3 50.75 31.92 50.07 31.91 98.66% 0.031% -
B4 50.72 31.90 50.01 31.89 98.60% 0.031% -
URElE
Blank
below
ITC-4-B-B029-A1 2021-08-17
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CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

B3R Bh 5
Annex 3. Vibration
REGT | AN | AR | RRE | RRE | OOV | REBK | g
Sample Before test Before test After test After test OCV, Mass Loss Remark
No. OCV; (V) M: (kg) OCV2(V) | M2 (kg) (%) (%) emarks
Bl 50.01 31.88 50.01 31.88 100.00% 0.000% -
B2 49.90 31.88 49.89 31.88 99.98% 0.000% -
B3 50.07 31.91 50.05 31.91 99.96% 0.000% -
B4 50.01 31.89 50.01 31.88 100.00% 0.031% -
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Annex 4.Shock

RASS | WRE | WK | RRE | WWE | OOV | REHKR | .

Sample Before test Before test After test After test OCV, Mass Loss R K
No. OCV: (V) M (kg) OCV2(V) | M, (kg) (%) (%) emarks
Bl 50.01 31.88 50.00 31.88 99.98% 0.000% -
B2 49.89 31.88 49.89 31.88 100.00% 0.000% -
B3 50.05 31.91 50.05 31.90 100.00% 0.031% -
B4 50.01 31.88 50.01 31.88 100.00% 0.000% -
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Annex 5. External short circuit
oo I HT R VILHIRE B iR o
S?n:zliﬁ;li Voltage before test Initial Temperature Max Temperature ReﬁaErks
' V) () ('C)
Bl 50.00 56.9 57.0 -
B2 49.89 57.1 57.1 -
B3 50.05 57.0 57.0 -
B4 50.01 57.1 57.1 -
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Annex 6. Impact/Crush
S?n:t!;%fi. Volzzzggfsz‘rliest Initiaﬂiﬁmﬁitu re Max%el?n{igture Reﬁ‘a&‘rks
V) (C) ()
C1 3.308 24.1 24.2 -
Cc2 3.311 24.2 24.2 -
C3 3.309 23.8 23.8 -
C4 3.315 23.6 23.7 -
C5 3.309 23.7 23.8 -
C6 3.282 23.8 23.9 -
c7 3.302 23.9 23.9 -
C8 3.302 24.1 24.1 -
C9 3.302 24.0 24.0 -
C10 3.300 23.8 23.9 -
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Annex 7.0vercharge
b g RAHHT LR VIR R E 7

S?n:zliﬁ;li Voltage before test Initial Temperature Max Temperature ReﬁaErks
' V) () (C)
B5 50.05 24.1 24.1 -
B6 50.21 23.9 24.0 -
B7 50.01 24.2 24.2 -
B8 50.24 24.1 24.1 -
D=
Blank below

ITC-4-B-B029-A1 2021-08-17

M 4

A e R T ]



Report ID: 20230806)24890-2 Page 24 of 24

PN HAA PR 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

P 8 3 fh1 T P X
Annex 8. Forced discharge
S?n:t!;%fi. Volzzzggfgf?‘rlftest Initiaﬂiﬁmﬁitu re Max%el?n{igture Reﬁ‘a&‘rks
V) (C) ()
Cl1 3.104 24.1 57.6 -
C12 3.105 23.8 58.4 -
C13 3.106 23.9 57.5 -
C14 3.089 23.7 39.5 -
C15 3.087 23.8 45.8 -
C16 3.095 23.6 52.6 -
C17 3.096 23.8 39.8 -
C18 3.098 23.8 49.6 -
C19 3.104 23.9 47.6 -
C20 3.112 24.0 38.7 -
c21 3.111 23.9 47.2 -
C22 3.097 23.8 46.5 -
C23 3.082 23.7 514 -
c24 3.096 23.7 47.6 -
C25 3.105 23.6 44.5 -
C26 3.104 24.0 46.2 -
c27 3.114 241 47.1 -
C28 3.101 23.9 46.5 -
C29 3.107 23.8 44.9 -
C30 3.097 23.7 45.3 -
A2 H
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AFR A AR Az AR M+ B 7 AL
The report is invalid without the special test seal of the test department.
HAMEGETER, BARKREANM P @AY LHHE LK. RETEE,
~ =) /%{i[ﬂ'fﬁ 7 o
Any changes, modifications, or partial photocopy of this report without the written approval of
the laboratory shall be deemed invalid. The report shall be used properly and legally.
# M) 48 AT T AR B 52 A 2o
The test report is only responsible for the tested sample.
EiRE T A0 & CMAFRIRES, AEAAHF, HFERARMZEHZA.
The test results given in this test report should only be used for purposes of scientific research,
teaching and internal quality control when the CMA mark is not presented.
AR 2E R A FE, W THEREZE T B AR AR E P @ P,
Obijections to the test result shall be submitted to the laboratory in written form within 10 days
after receiving the report.
LA 5o F ol LB A0 MRS = B AR, I AN B AT AL
The sample must be collected within 30 days after receiving the test report. The overdue sample
will be disposed of as waste by the laboratory itself.
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CQC Intime Testing Technology Co.,Ltd.
B3fdhk: NN R P AT AR X T KiE13685
No0.1368, Wuzhong Road, Wuzhong Economic Development Zone 215104, Suzhou, Jiangsu,

China

AORBERI: FMNTEXPXFOAE F52365

No0.236, Caofeng Road, Xukou, Wuzhong District 215164, Suzhou, Jiangsu, China
WRE SR 215104

w15 : 0512-66303621

E-mail: jszlb@cqc-it.com
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